
GATE SOLVED PAPER - CE
2003

w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

Q. 1 In the design of lacing system for a built-up steel column, the maximum allowable 
slenderness ratio of a lacing bar is
(A) 120 (B) 145

(C) 180 (D) 250

Q. 2 Which of the following elements of a pitched roof industrial steel building primarily 
resists lateral load parallel to the ridge ?
(A) bracings (B) purlins

(C) truss (D) columns

Q. 3 List-I contains some elements in design of a simply supported plate girder and 
List II give some qualitative locations on the girder. Match the items of two lists 
as per good design practice and relevant codal provisions.

List I List II

a. Flange splice 1. At supports (minimum)

b. Web splice 2. Away from centre of span

c. Bearing Stiffeners 3. Away from support

d. Horizontal stiffener 4. In the middle of span

5. Longitudinally somewhere in the 
compression flange

     

Codes :
 a b c d
(A) 2 3 1 5
(B) 4 2 1 3
(C) 3 4 2 1
(D) 1 5 2 3

Q. 4 A steel portal frame has dimensions, plastic moment capacities and applied load 
as shown in the figure. The vertical load is always twice of the horizontal load. 
The collapse load P  required for the development of a beam mechanism is

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

(A) L
M3 P  (B) L

M4 P

(C) L
M6 P  (D) L

M8 P

Common Data For Questions. 5 & 6
A truss tie consisting of 2 ISA 75 75 8# #  mm carries a pull of 150 kN. At ends 
the two angels are connected, one each on either side of a 10 mm thick gusset 
plate, by 18 mm diameter rivets arranged in one row. The allowable stresses in 
rivet are 90.0f N/mms

2=  and 250f N/mmbr
2= .

Q. 5 Maximum tensile stress in the tie in N/mm2 is
(A) 93.6 (B) 87.5

(C) 77.2 (D) 66.0

Q. 6 Minimum number of rivets required at each end is
(A) 2 (B) 3

(C) 4 (D) 5

Q. 7 Given Matrix [ ]A
4
6
2

2
3
1

1
4
0

3
7
1

=

R

T

S
S

SSS

V

X

W
W

WWW
, the rank of the matrix is

(A) 4 (B) 3

(C) 2 (D) 1

Q. 8 A box contains 10 screws, 3 of which are defective. Two screws are drawn at 
random with replacement. The probability that none of the two screws is defective 
will be
(A) 100% (B) 50%

(C) 49% (D) None of these

Q. 9 If P, Q and R are three points having coordinates (3, 2, )1- - , ( , , ), ( , )1 3 4 2 1 2-  
in XYZ  space, then the distance from point P to plane OQR (O being the origin 
of the coordinate system) is given by
(A) 3 (B) 5

(C) 7 (D) 9

Q. 10 If L defines the Laplace Transform of a function, [ ( )]sinL at  will equal to

(A) 
s a

a
2 2-

(B) 
s a

a
2 2+

(C) 
s a

s
2 2+

(D) 
s a

s
2 2-

Q. 11 The Fourier series expansion of a symmetric and even function, ( )f x  where

( )f x  ( / )x1 2 p= + , x 0# #p-
and  ( / )x1 2 p= - , x0 # # p
will be

(A) ( )
n

ncos4 1
n

2 2
1 p

p+
3

=
/ (B) ( )

n
ncos4 1

n
2 2

1 p
p-

3

=
/

(C) ( )
n

nsin4 1
n

2 2
1 p

p-
3

=
/  (D) ( )

n
nsin4 1

n
2 2

1 p
p+

3

=
/

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

Q. 12 The results of analysis of raw water sample are given below :
Turbidity : 5 mg/L pH   : 7.4
Fluorides : 2.5 mg/L Total Hardness : 300 mg/L
Iron  : 3.0 mg/L MPN   : 50 per 100 mL

From the data given above, it can be inferred that water needs removal of
(A) turbidity followed by disinfection

(B) fluorides and hardness

(C) iron, followed by disinfection

(D) fluorides, hardness and iron followed by disinfection

Q. 13 Zero hardness of water is achieved by
(A) lime soda process

(B) excess lime treatment

(C) ion exchange treatment

(D) excess alum and lime treatment

Q. 14 Which of the following sewage treatment methods has inherent problems of odour, 
ponding and fly nuisance ?
(A) UASM system

(B) Activated sludge process

(C) Trickling filters

(D) Stabilization ponds

Q. 15 From amongst the following sewage treatment options, largest land requirements 
for a given discharge will be needed for
(A) trickling filter (B) anaerobic pond

(C) oxidation ditch (D) oxidation pond

Q. 16 Results of a water sample analysis are as follows :

Cation Concentration (mg/L) Equivalent Weight

Na+ 40 23

Mg 2+ 10 12.2

Ca 2+ 55 20

K+ 2 39
(milli-equivalent weight of 50CaCO3 =  mg/meq).
Hardness of the water sample in mg/L as CaCO3 is
(A) 44.8 (B) 89.5

(C) 179 (D) 358

Q. 17 An ideal horizontal flow settling basing is 3 m deep having surface area 900 m2. 
Water flows at the rate of 8000 m /d3 , at water temperature 20 C( 10 kg/m3c =n

-s and 1000 )kg/m3r = . Assuming Stoke’s law to be valid, the proportion 
(percentage) of spherical sand particles (0.01 mm in diameter with specific gravity 
2.65), that will be removed, is
(A) 32.5 (B) 67

(C) 87.5 (D) 95.5

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

Q. 18 Match List-I (Type of water impurity) with List-II (Method of treatment) and 
select the correct answer using the codes given below the lists :

List-I List-II

a. Hardness 1. Reverse Osmosis

b. Brackish water from sea 2. Chlorination

c. Residual MPN form filters 3. Zeolite Treatment

d. Turbidity 4. Coagulation and Flocculation

5. Coagulation, Flocculation and 
Filtration

Codes :
 a b c d
(A) 1 2 4 5
(B) 3 2 2 4
(C) 2 1 3 5
(D) 3 1 2 5

Q. 19 Settling test on a sample drawn from Aeration Tank liquor of ASP (
2800MLSS mg/L= ) was carried out with 1 litre sample. The test yielded a 

settled volume of 200 mL. The value of Sludge Volume Index shall be
(A) 14.0

(B) 34.2

(C) 71.4

(D) 271

Q. 20 Match List-I Characteristics of sewage discharged into inland waters ) with List-
II (Allowable limit, mg/L) and select the correct answer using the codes given 
below the lists :

List-I List-II

a. BOD5 1. 250

b. COD 2. 30

c. Oil and Grease 3. 20

d. Total Suspended Solids 4. 10

5. 5

6. 3
Codes :

 a b c d
(A) 2 5 4 2
(B) 4 1 6 4
(C) 3 1 4 2
(D) 2 1 6 3

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

Common Data For Questions. 21 and 22
A water treatment plant treating 10 MLd to water requires 10 mg/L of filter 
Alum, Al (SO ) .18H O2 4 3 2 . The water has 6 mg/L of alkalinity as CaCO3.
(Al = 26.97, S = 32, O = 16, H = 1, Ca = 40 and C = 12).

Q. 21 Total alkalinity requirement (106 mg per day as CaCO3) matching filter Alum, 
shall be
(A) 180 (B) 120

(C) 90 (D) 60

Q. 22 Quantity of Quick Lime required ( 106 mg per year as CaO) shall be
(A) 2132 (B) 3000

(C) 4132 (D) 6132

Common Data For Questions. 23 and 24 :
A conventional Activated sludge Plant treating 1000 m /d3  of municipal waste 
water disposes of its anaerobically digested sludge on relatively impervious 
farmland. Use the following data :
1. Raw Sewage : SS = 225 mg/L (70% volatile)

 BOD = 190 mg/L

 (Excess activated sludge returned 

  to primary)

2. Primary Settling : SS - 50% removal

 BOD - 30 % removal

3. Excess Activated Sludge : 0.4 g VSS produced per g BOD 

 applied ( 80% volatile of total)

4. Anaerobic Digester : VSS reduced 50%

 Digested sludge concentration - 

 60% Sludge Specific Gravity - 1

5. Application on farmland : /m ha2 3 =-d

Q. 23 Total voltage suspended solids to be anaerobically digested (kg/d VSS) shall be
(A) 133 (B) 168

(C) 233 (D) 245

Q. 24 Area requirements (ha) for disposal of the sludge on farmland shall be
(A) 2.95 (B) 1.95

(C) 0.95 (D) 0.55

Q. 25 For a two-dimensional irrotational flow, the velocity potential defined as 
( )log x ye

2 2f = + . Which of the following is a possible stream function, y  for this 
flow ?

(A) ( / )tan y x2
1 1-

 (B) ( / )tan y x1-

(C) ( / )tan y x2 1-  (D) ( / )tan x y2 1-

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

Q. 26 A flat plate is kept in an infinite fluid medium. The fluid has a uniform free-
stream velocity parallel to the plate, peak the correct matching List-I and List-II

List-I List-II

a. Boundary layer thickness 1. Decreases in the flow direction

b. Shear stress at the plate 2. Increases in the flow direction

c. Pressure gradient along the 
plate

3. Remains unchanged

Codes :

a b c
(A) 1 2 3
(B) 2 2 2
(C) 1 1 2
(D) 2 1 3

Q. 27 A laboratory model of a river is built to a geometric scale of 1:100. The fluid 
used in the model  oil of mass density 900 kg/m3. The highest flood in the river 
is 10,000 m /s3 . The corresponding discharge in the model shall be
(A) 0.095 m /s3

(B) 0.100 m /s3

(C) 0.105 m /s3

(D) 10.5 m /s3

Q. 28 A horizontal jet strikes a frictionless vertical plate (the plan view is shown in the 
figure). It is then divided into two parts, as shown in the figure. If the impact loss 
is neglected, what is the value of q ?

(A) 15c

(B) 30c

(C) 45c

(D) 60c

Q. 29 Two pipelines, one carrying oil (mass density 900 kg/m3) and the other water, 
are connected to a manometer as shown in figure. By what amount the pressure 
in the water pipe should be increased so that the mercury levels in both the limbs 
of the manometer become equal ? (mass density of mercury 13550 kg/m3=  and 

9.81g m/s2= )

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

(A) 24.7 kPa

(B) 26.5 kPa

(C) 26.7 kPa

(D) 28.9 kPa

Q. 30 A solid sphere (diameter 6 mm) is rising through oil (mass density 900 kg/m3, 
dynamic viscosity 0.7 kg/ms) at a constant velocity of 1 cm/s. What is the specific 
weight of the material form which the sphere is made ? (Take 9.81g m/s2= )
(A) 4.3 kN/m3 (B) 5.3 kN/m3

(C) 8.7 kN/m3 (D) 12.3 kN/m3

Q. 31 A hydraulic jump takes place in a triangular channel of vertex angle 90c, as 
shown in figure. The discharge is 1 m /s3  and the pre-jump depth is 0.5 m. What 
will be the post-jump depth ? (Take 981g m/s2= )

(A) 0.57 m (B) 0.91 m

(C) 1.02 m (D) 1.57 m

Common Data For Questions. 32 and 33 :
A pipeline (diameter 0.3 m, length 3 km) carries water form point P to point R 
(see figure). The piezometric heads at P and R are to be maintained at 100 m and 
80 m, respectively. To increase the discharge, a second pipe is added in parallel to 
the existing pipe form Q and R. The length of the additional pipe is also 2 km. 
Assume the friction factor, .f 0 04=  for all pipes and ignore minor losses.

Downloaded From : www.EasyEngineering.net

Downloaded From : www.EasyEngineering.net



w
w
w
.E
as
ye
ng
in
ee
rin
g.
ne
t

GATE SOLVED PAPER - CE  2003

Q. 32 What is the increase in discharge if the additional pipe has same diameter (0.3 
m) ?
(A) 0% (B) 33%

(C) 41% (D) 67%

Q. 33 If there is no restriction on the diameter of the additional pipe, what would be 
the maximum increase in discharge theoretically possible from this arrangement ?
(A) 0% (B) 50%

(C) 67% (D) 73%

Common Data For Questions. 34 and 35 :
A very wide rectangular channel carries a discharge of 8 m /s3  per m width. The 
channel has a bed slope of 0.004 and Manning’s roughness coefficient, .n 0 015= . 
At a certain section of the channel, the flow depth is 1 m.

Q. 34 What Gradually Varied Flow profile exists at this section ?
(A) M2 (B) M3

(C) S2 (D) S3

Q. 35 At what distance from this section the flow depth will be 0.9 m ?
(use the direct step method employing a single step.)
(A) 65 m downstream (B) 50 m downstream

(C) 50 m upstream (D) 65 m upstream

Q. 36 A masonry dam is founded on previous sand having porosity equal to 45% and 
specific gravity of sand particles is 2.65. For a desired factor of safety of 3 against 
sand boiling, the maximum permissible upward gradient will be
(A) 0.225 (B) 0.302

(C) 1.0 (D) None of these

Q. 37 Water is pumped from a well tapping an unconfined aquifer at a certain discharge 
rate and the steady state draw down (X) in an observation well is monitored. 